## PACKAGE LEAFLET: INFORMATION FOR THE USER

## **CLONEM- G CREAM**

(Clotrimazole, Beclomethasone Dipropionate, Gentamicin Sulphate Cream)

## Read all of this leaflet carefully before you start taking this medicine. -

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you or your child. Do not pass it on to others. It may harm them, even if their symptoms are the same as yours.
- If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your doctor or pharmacist.

#### In this leaflet:

- 1. What Clonem -G Cream is and what it is used for
- 2. Before you take or give Clonem -G Cream
- 3. How to take or give Clonem -G Cream
- 4. Possible side effects
- 5. How to store Clonem -G Cream
- 6. Further information

## 1. WHAT CLONEM -G CREAM IS AND WHAT IT IS USED FOR

Beclomethasone Dipropionate is a potent glucocorticoid which has anti-inflammatory, antipruritic and vasoconstrictive properties. Corticosteroids are hormones that produced naturally by the adrenal glands, and have many important functions, including control of inflammatory responses. Clonem -G Cream is a synthetic corticosteroid and used to decrease inflammation in the skin. As a cream, it is used to treat severe inflammatory skin disorders (e.g. eczema) unresponsive to less potent steroids, but is generally avoided in the treatment of psoriasis due to the risk of rebound on withdrawal. Clonem -G Cream is also used to treat the inflammation caused by a number of conditions such as allergic reactions, eczema, and psoriasis. Beclomethasone controls the rate of protein synthesis, depresses the migration of polymorphonuclear leukocytes and fibroblasts, and reverses capillary permeability and lysosomal stabilization at the cellular level to prevent or control inflammation. Clotrimazole is

a broad-spectrum antifungal which binds to phospholipids in the cell membrane altering cell wall permeability causing a loss in essential intracellular elements. Gentamicin binds to 30s and 50s ribosomal subunits of susceptible bacteria disrupting protein synthesis, thus rendering the bacterial cell membrane defective.

#### 2. BEFORE YOU TAKE OR GIVE CLONEM -G Cream

Before using this drug, inform your doctor about your current list of medications, over the counter products (e.g. vitamins, herbal supplements, etc.), allergies, pre-existing diseases, and current health conditions (e.g. pregnancy, upcoming surgery, etc.). Some health conditions may make you more susceptible to the side effects of the drug. Take as directed by your doctor or follow the direction printed on the product insert.

#### 3. HOW TO TAKE OR GIVE CLONEM -G Cream

Dosage is based on your condition. Tell your doctor if your condition persists or worsens. Important counseling points are listed below.

- Apply to the affected area two or three times a day
- Consult your doctor for monitoring kidney function and drug levels in the blood during treatment
- Do not drive immediately
- Do not drive or operate heavy machinery
- Do not stop taking medicine
- Do not use 2 doses at once in case you missed the dose
- Do not use in the eyes or take by mouth
- Do not use it continuously for longer than 3 months
- If you are pregnant or planning to become pregnant or breastfeeding
- If you experience hearing loss, dizziness, numbness, skin tingling, muscle twitching, or seizures

#### 4. POSSIBLE SIDE EFFECTS

The most commonly reported side-effects of Clonem -G Cream are runny nose, allergic rhinitis, hay fever, ulcerative colitis, inflammation in nose, and asthma.

The following is a list of possible side effects that may occur from the use of Clonem -G Cream . This is not a comprehensive list. These side effects are possible, but do not always occur.

Some of the side effects may be rare but serious. Consult your doctor if you observe any of the following side effects, especially if they do not go away.

- Runny Nose
- Allergic Rhinitis
- Hay Fever
- Ulcerative Colitis
- Inflammation In Nose
- Asthma
- Swelling Of Tissue Under The Skin
- Inflammation Of Mouth Or Lips
- Fainting
- Coughing
- Nausea
- Fall In Blood Pressure
- Kidney Problems
- Blood Disorders
- Abnormal Liver Function
- Breathlessness
- Mental Depression
- Abnormal Blood Counts
- Vomiting
- Noisy Respiration
- Abdominal Cramps
- Confusion
- Muscle Weakness Or Paralysis Of Muscles
- Damage To Ear
- Abnormal Brain Function
- Diarrhea
- Reddish-Purple Discolouration Of Skin
- Sleepiness
- Fits
- Seeing Or Hearing Things That Are Not Really There
- Anemia
- Sneezing

- Life-Threatening Allergic Reaction
- Balance Disorder
- Itchy Skin Rash
- Itchy Rash
- Irritation
- Blisters
- Peeling Or Flaking Of The Skin
- Discomfort
- Pain Or A Burning Or Stinging Sensation
- Swelling
- Hypersensitivity
- Mild Irritation
- Itching Or Burning
- If you notice other side effects not listed above, contact your doctor for medical advice.

#### 5. HOW TO STORE CLONEM -G CREAM

Keep all medicines out of reach children. As directed by the physician Store below 30°C. Do not freeze

## 6. FURTHER INFORMATION

## What Clonem -G Cream contains

The active substances of Clonem -G Cream are Clotrimazole, Beclomethasone Dipropionate, Gentamicin Sulphate.

The other ingredients are Chlorocresol, Cetomacrogol 1000, Cetostearyl alcohol, Disodium edetate, Hard Paraffin, Light Liquid Paraffin, Sodium methyl paraben, Sodium propyl paraben, Propylene Glycol and purified water.

# What Clonem -G Cream looks like and contents of the pack

Clonem G cream is available in tubes containing 30 gm of white cream.

## Manufactured by:

# NEM LABORATORIES PVT. LTD.,

133- Krishna Industrial Estate, Vasai (E),

Palghar – 401210, Maharashtra - INDIA

E-mail: nemlabs@gmail.com